
Summary:

Treatment
First line

Ceftriaxone 250 mg IM AND azithromycin 
1 g PO

Second line

Azithromycin 1g AND cefixime 400 mg PO OR

Azithromycin 2 g PO AND gentamycin 240 mg IM 
OR

Azithromycin 2 g PO AND ciprofloxacin 500 mg PO

Treatment
First line

Azithromycin 1 g PO OR

Doxycycline 100 mg PO bid for 7 days

Second line

Ofloxacin 300 mg PO bid for 7 days OR

Erythromycin 2 g PO daily for 7 days OR

Erythromycin 1 g PO daily for 14 days OR

Amoxicillin 500 mg PO tid for 7 days 

Interpreting lab results
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For more information, visit https://www.tbdhu.com/professionals/health-care-providers/infectious-diseases-toolkit-diseases-of-public-health 


